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Miisterinin Adi/Adresi: ADACA DOGALTAS MADENCILIK LTD. STI.

Customer Name/Adress: Kurtulus Mah. izzet Ozilhan Bulv. No:107, Tomarza/KAY SERI
Raport No: 17079

Report No:

Numunenin Adi ve Tarifi:
Sample Name and Identity:

Numunenin Kabul Tarihi:

Giil Kurusu Andezit — R.N.:201011995

30.03.2017

The Date of Sample Receipt:

Agiklamalar:
Remarks:

Deneyin Yapildigs Tarih: 30.03.2017 - 02.05.2017

Date of Test:

Numune Teslim Sekli:
Reception of Sample:

Kargo

Test / Analiz sonuglari, genisletilmis dl¢iim belirsizlikleri (olmasi halinde) ve test / analiz metotlar: bu raporun tamamlayici
kismi olan takip eden sayfalarda verilmistir.

The testing / analysis results, the uncertainties (if applicable) with confidence probability and test / analysis methods are
given on the following pages which are part of this report.

DAL Ust Yoneticisi
Head of the Laboratory

Laboratuvar Sorumlusu Kalite Sorumlusu
Responsible Person for Responsible Person for

Laboratory Quality,

Ogr. Gor. é%ARSOY Uzm. Murat SERT

Prof. Dr. Bahri ERSOY

BH+902722281277 ) @ dal@aku.edutr ¢ |AB-0384-T
¢ Maden Mihendisligi BoIomo @ www.dal.aku.edu.tr o
Akredite Dogaltas Analiz Laboratuvan (DAL) 08 g 17079
ANS Kampisi, 03200, Afyonkarahisar-Turkiye
05.2017

wol the laboratory. Test report without signature

Bu rapor, laboratuann yazih izni olmaksizin kismen veya tamamen kopyalanip cogaltilomaz. : This report shall not be
Imzasiz ve mihirsiz raporlar gecersizdir. Aksi istenmedikge sahit numuneler 6 ay saklanir.

and seal @ messing samples are kept for 6 months
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Numune Adi: Giil Kurusu Andezit — R.N.:201011995
Sample Name:
TEST / ANALIZLER TEST / ANALIZ METODU
Test / Analysis Test / Analysis Method
*Goriiniir yogunluk, toplam ve agik gozeneklilik tayini TS EN 1936
(Determination of apparent density, total and open porosity)
Test No Test 1 Test 2 Test 3 Test 4 Test 5 Test 6
Hamune Boyntn (nm) 50x50x50 | SOxS0xS0 | S0xS0x50 | S0x50x50 | 50x50x50 | S50x50x50
(Sample Size)
Gercek Yogunluk (kg/m?) 2665
(Real Density) -
Gortubr Yepunink (kg/r’) 2051 2058 2031 2035 2039 2039
(Apparent density) -
Agtk ghuemeklifik (%) 15.60 15,59 16,83 16,45 16,82 16,53
(Opien parciaiiy) 4 ;i g ; : 5
Toplam gozeneklilik (%)
(Tatal porosity) 23,02 22,79 23.79 23.64 23.49 23.51
Giriiniir Yogunluk (kg/m?) Acik gizeneklilik (%) Toplam gizeneklilik (%)
Ortalama Degerler (Apparent density) (Open porosity) (Total porosity)
(Average Values)
2042 16,30 23,37
Standart Sapma 0.38
(Standard Deviation) 10 0,57 3

Bu raporda ( * ) seklinde isaretlenmis muayene sonuclar TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu
Responsible of Analysis

Tekniker Ali CAKIR :
Cevre Sartlari / Environmental Conditions

Sicaklik / Temperature, °C : 23,3 Sonuglar, sadece deneyi yapilan numuneye aittir.
Rutubet / Moisture, % : 38,0 The results belong to the tested sample only.

®&+902722281277 ___ = dal@aku.edu.tr gt |AB-0384-T
@ Maden Mihendisligi Boloma @ www.dal.aku.edu.tr 3
Akredite Dogaltas Analiz Laboratuvan (DAL) ao 17079
ANS Kampisi, 03200, Afyonkarahisar-Turkiye
05.2017

Bu rapor, laboratuann yazil izni olmaksizin kismen veya tamamen kopyalanip cogaltilomaz. ‘ This report shall nat be reproduced o
Imzasiz ve mihiirstz raporlar gegersizdir. Aksi istenmedikge sahit numuneler 6 ay saklamir. | and seal are not valid In o

v. Test report without signatire

les are kept for 6 months
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Numune Adi: Giil Kurusu Andezit — R.IN.:201011995
Sample Name:
TEST / ANALIZLER TEST / ANALIZ METODU
Test / Analysis Test / Analysis Method
*Pandiil deney donanimiyla kayma direncinin tayini (Islak zeminde) TS EN 14231
(Determination of the slip resistance by means of the pendulum tester)(Wet
Conditions)
Test No Test 1 Test 2 Test 3 Test 4 Test 5 Test 6
Numune Boyutu (mm)
Sample Size) 200x100x20 [ 200x100x20| 200x100x20| 200x100x20| 200x100x20| 200x100x20
Sikaladan Okunan Defer (SRVd®)
(The valuie read scale) 2 i a9 % + 38
Sikaladan Okunan Deger (180°
dindiiriilmiis durumda) (SRVd®) 39 40 40 39 40 39
(The valwie read scale Roteted 180°)

Ortalama Deger (SRVd®)

(Average Value) B
Standart Sapma 0.8
(Standard Deviation) )

Bu raporda ( * ) seklinde isaretlenmis muayene sonuclari TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu
Responsible of Analysis

Tekniker Ali CAKIR l

Cevre Sartlan / Environmental Conditions

Sicaklik / Temperature, °C : 19,6
Rutubet / Moisture, % :26,0

Sonuglar, sadece deneyi yapilan numuneye aittir.
The results belong to the tested sample only.

WA +902722281277 " = dal@akv.edu.tr
¥ Maden Mihendisligi Bslimi @ www.dal.aku.edu.tr
Akredite Dogaltas Analiz Laboratuvan (DAL) nos

ANS Kampusu, 03200, Afyonkarahisar-Torkiye

Bu rapor, laboratuann yazih izni olmaksizin kismen veya tamamen kopyalanip cogaltiamaz. | 7his report shall not be reproduced ather than in f
Imzasiz ve mihirsiz raporlar gecersizdir. Aksi istenmedikge sahit numuneler 6 ay saklanir. | and seal

are not valid In case of not dem

asife, witnessing samples are

£ |AB-0384-T

17079

05.2017

est report wilhowt signature

kept for 6 manths
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Numune Adi: Giill Kurusu Andezit — R.N.:201011995
Sample Name:

TEST / ANALIZLER TEST / ANALIZ METODU
Test / Analysis Test / Analysis Method

* Atmosfer basincinda su emme tayini TS EN 13755
(Determination of water absorption at atmospheric pressure)

Test No Test 1 Test 2 Test 3 Test 4 Test 5 Test 6

Numune Boyutu (mm) | 50 50,50 | 50x50x50 | 50x50x50 | 50x50x50 | S50x50x50 | 50x50x50

(Sample Size)

Sonug (%)

(Result) 8.35 8.47 8,30 8.48 7,94 7.84

Ortalama Deger (%) 8.23

(Average Value) y

Standart Sapma 0.28

(Standard Deviation) 2

Bu raporda ( * ) seklinde isaretlenmis muayene sonuclari TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu

Responsible of Analysis
el v ST
Tekniker Ali CAKIR

Cevre Sartlan / Environmental Conditions

Sicaklik / Temperature, "C : 22,3 Sonuglar, sadece deneyi yapilan numuneye aittir.

Rutubet / Moisture, : 33,0 The results belong to the tested sample only.
®A 4902722281277 _ mdal@akvedutr 2% [AB-0384-T
Q@ Maden Mihendisligi Balimo & www.dal.aku.edu.tr )

Akredite Dogaltas Analiz Laboratuvan (DAL) 6o 17079

ANS Kampisi, 03200, Afyonkarahisar-Turkiye

05.2017

Bu rapor, laboratuann yazih izni olmaksizin kismen veya tamamen kopyalanip gogaltlamaz. | This report shall not bé reproduced other than in full expect with permissionof ..fh laboratory, Test report withour signature

Imzasiz ve mihirsiz raporiar gecersizdir. Aksi istenmedikce sahit numuneler é ay saklanir. | and seal are nor valid In case of not demanding the opposite, wimessing samples are kept for 6 months
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Numune Adi: Giil Kurusu Andezit — R.N.:201011995
Sample Name:

TEST / ANALIZLER TEST / ANALIZ METODU
Test / Analysis Test / Analysis Method
*Yogun yiik altinda biikiilme dayanim tayini TS EN 12372
{Determination of flexural strength under concentrated load)
Test No Test1 | Test2 | Test3 | Test4 | Test5 | Test6 | Test7 | Test8 | Test9 [Test 10
Geniglik (mm)
(Width) 50 50 50 50 50 50 50 50 50 50
Kahnhk (mm)
(Thickness) 50 50 50 50 50 50 50 50 50 50
¥ mme——— o () 300 | 300 | 300 | 300 | 300 | 300 | 300 | 300 | 300 | 300
(Sample Size)
Mesnetler Arasindaki Mesafe (mm)
e — i) 240 240 240 240 240 240 240 240 240 240
Diklikten Sapma
(Devicion from perpendicalarily) 0 0 0,1 0,1 0 0 02 0,1 0 0,1
Kirilma Yiiki (kN)
(Breaking Load) 3.08 235 2,80 2,21 2,74 2,49 223 2,65 2,80 2,48
Sonug (MPa)
(Result) 92 | 7.1 84 6.6 82 1.5 6,7 8.0 8.4 7.4
Ortalama Deger (MPa) 78
(Average Value) ?
Standart Sapma ok
(Standard Deviation) !

Bu raporda ( * ) seklinde isaretlenmis muayene sonuclar: TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu

Responsible of Analysis
(_\\ | -
- —
Tekniker Ali CAKIR
Cevre Sartlan / Environmental Conditions
Sicaklik / Temperature, °C : 20,6 Sonuglar, sadece deneyi yapilan numuneye aittir.
Rutubet / Moisture, % : 37,0 The results belong to the tested sample only.
WA +902722281277 = dal@aku.edutr & |AB-0384-T
@ Maden Mihendisligi Balimi @ www.dal.aku.edu.tr
Akredite Dogaltas Analiz Laboratuvan (DAL) ]V 17079
ANS Kampisu, 03200, Afyonkarahisar-Turkiye
05.2017

ermissionof the labovatory. Test report without signature

Bu rapor, laboratuann yazil izni olmaksizin kismen veya tamamen kopyalanip cogaltlamaz. | This report shall not be reproduced other than in full expect wi
Imzasiz ve mihirsiz raporlar gegersizdir. Aksi istenmedikge sahit numuneler 6 ay sakianr. | and seal are not valid. In case of not demanding the opposite, witnessing samples are kept for 6 month
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Numune Adi: Giil Kurusu Andezit - R.N.:201011995
Sample Name:

TEST / ANALIZLER TEST / ANALIZ METODU
Test / Analysis Test / Analysis Method

*Asmma direnci tayini TSEN 1341 EkK C
(Determination of abrasion resistance)

Test No Test 1 Test 2 Test 3 Test 4 Test S Test 6

S, ST 100x70x20 | 100x70x20 | 100x70x20 | 100x70x20 | 100x70x20 | 100x70x20

(Sample Size)

Olgiilen Uzunluk (mm)

(The Measured Length) 21,89 22,30 22,07 20,58 20,29 20,10

Hesaplanan Deger (mm)

(The Measured Value) 20,64 21,05 20,82 19,33 19,04 18,85

Hesaplanan Sonu¢ (mm) 19.95

(The Calculated Results) *

Standart Sapma 0.98

(Standard Deviation) ¥

Bu raporda ( * ) seklinde isaretlenmis muayene sonuclan TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu
Responsible of Analysis

Tekniker Ali CAKIR ;

Cevre Sartlan / Environmental Conditions
Sicaklik / Temperature, °C : 22,5 Sonuglar, sadece deneyi yapilan numuneye aittir.
Rutubet / Moisture, % :35,0 The results belong to the tested sample only.

®H+902722281277 , o _ m=mdal@akuedutr AB-0384-T
¢ Maden Mihendisligi Balimi @ www.dal.aku.edu.tr
Akredite Dogaltas Analiz Laboratuvan (DAL) ao 17079
ANS Kampisi, 03200, Afyonkarahisar-Turkiye
05.2017

Bu rapor, laboratuarin yazih izni olmaksizin kismen veya tamamen kopyalanip cogaltdomaz. | This report shall not be reproduced other than in full expect with permissionof the laboratory. Test report without signature
Imzasiz ve mihirstz raporlar gegersizdir. Aksi istenmedikce sahit numuneler é ay saklanir. | and seal are not valid In case of not demamding

e opposite, witnessing samples are kept for 6 months
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Numune Adi: Giil Kurusu Andezit — R.N.:201011995
Sample Name:

TEST / ANALIZLER TEST / ANALIZ METODU
Test / Analysis Test / Analysis Method
*Don tesirlerine dayamikhlik ve don sonrasi egilme dayanimi deneyi (56 dongii) TS EN 12371
(Determination of frost resistance) (56 Cycle) (Madde7.3.1.1 ve Madde7.3.1.2)

Test No Test1 | Test2 | Test3 | Test4 | TestS | Test6 | Test7 | Test8 | Test9 |Test 10
Genislik (mm)
(Width) 50 50 50 50 50 50 50 50 50 50
Kahnhk (mm)
(Thickness)
Numunenin Boyu (mm)
(Sample Size)
Mesnetler Arasindaki Mesafe (mm)
(Distance between lateral supports)
Diklikten Sapma
(Deviation from perpendicularity)
Kirilma Yiiki (kN)
(Breaking Load)
Sonug (MPa)
(Result)
Ortalama Deger (MPa)
(Average Value)
Standart Sapma
(Standard Deviation)
Kiite Scayin (%) 004 | 001 | 007 | 007 | 001 | 001 | 007 | 013 002 | 014
(Loss in Mass)

Kiitle Kayb1 Ortalama Deger (%)
(Average Value of Loss in Mass)

50 50 50 50 50 50 50 50 50 50

300 300 300 300 300 300 300 300 300 300

240 240 240 240 240 240 240 240 240 240

0,1 0,2 0,1 0,1 0 02 | 02 0,1 01 | 072

1,34 1,77 1,16 1,13 091 0,54 0,79 1,34 1,04 1,34

39 3,1 3,3 33 2,6 1,6 23 3.9 3,0 39

33

1,0

0,06

Bu raporda ( * ) seklinde isaretlenmis muayene sonuglari TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis resulis accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu
Responsible of Analysis

Tekniker Ali CAKIR

Cevre Sartlan / Environmental Conditions
Sicakhk / Temperature, °C : 21,8 Sonuglar, sadece deneyi yapilan numuneye aittir,
Rutubet / Moisture, % : 38,0 The results belong to the tested sample only.

®A+902722281277 ~ mdal@aku.edu.tr AB-0384-T
§ Maden Mihendisligi B8lomo @ www.dal.aku.edu.tr
Akredite Dogaltas Analiz Laboratuvan (DAL) £] ) 17079
ANS Kampisii, 03200, Afyonkarahisar-Turkiye
05.2017

?u rapor, laboratuann yazih izni olmaksizin kismen veya tamamen kopyalanip cogaltlamaz. | This report shall reprociuced ather than in full expec i h ary. Test report without signature
Imzasiz ve mihUrsuz raporlar gecersizdir. Aksi istenmedikge sahit numuneler 6 ay saklanir. | and seal are 2

J ' SRR s i
In case of nol demanding the opposife
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Numune Adi: Giil Kurusu Andezit — R.N.:201011995
Sample Name
ANALIZ TEST / ANALIZ METODU
Analysis Test / Analysis Method
*Minerolojik/Petrografik Tanimlama TS EN 12407

(Petrographic examination)

SONUCLAR

Results

ince kesit hazirlama tarihi (Date of preperation of the thin section) : 28.04.2017

inceleme tarihi (Date of the examintaion) :03.05.2017

incekesit numarasi ve dlgiileri (Number and dimensions of the thin section): 17079/ 28mm x 48mm x 1.8mm

ORNEK LOKASYON KOKEN TICARI iSim
(Sample) (Location) (Origin) (Trade Name)
TANIMLAMA Kayag - Volkanik e
(Examination) (Rock) (Volcanic)
[ MAKROSKOBIK TANIMLAMA (Macroscopic Examination) |
Renk (Color) Agik Kahverengi (SYR 5/6) (Light Brown)
Mikro — Makro kristalin (Micro - Macro
Tane Biiyiikliigii (Particle Size) cyristalline)
Catlak (Fissure) Yok (Not)
Giizenek (Pore) Yok (Not)
Makro Fosil (Macro Fossil) Yok (Not)

Bu raporda (*) seklinde isaretlenmis muayene sonuclar1 TURKAK tarafindan akreditedir.
In this report (*) fmarked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu
Responsible of Analysis

Opr. GorZeyni ARSOY
Cevre Sartlar1 / Environmental Conditions
Sicakhk / Temperature, °C : 18,0

Rutubet / Moisture, % :35,0 The results belong to the tested sample only.

Sonuglar, sadece deneyi yapilan numuneye aittir.

®H 4902722281277

§ Maden Mihendisligi BSIimo
Akredite Dogaltas Analiz Laboratuvan (DAL)
ANS Kampusi, 03200, Afyonkarahisar-Turkiye

= dal@aku.edutr
@ www.dal.aku.edu.tr
[ f]v)

Bu rapor, laboratuann yazih izni olmaksizin kismen veya tamamen kopyalanip cogaltilamaz.
Imzasiz ve mihirsiz raporlar gegersizdir. Aksi istenmedikge sohit numuneler 6 ay saklanir.

This report shall not be reproduced other than in full expect with permissionof the laboratory

and seal are not valid. In case of not demanding the opposite, witnessing

% |AB-0384-T

17079

05.2017

samples

Test report without signature

are kept for 6 months
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Numune Adi: Giil Kurusu Andezit — R.N.:201011995

Sample Name
ANALIZ TEST / ANALIZ METODU
Analysis Test / Analysis Method

*Minerolojik/Petrografik Tanimlama TS EN 12407
(Petrographic examination)

SONUCLAR
Results

[ MIKROSKOBIK TANIMLAMA (Microscopic Examination) |

Kristal Sekli
(Crystal Shape)
Kuvars (Quartz) Anhedral (Anhedral)
Ortoklas (Orthoclase) Anhedral (Anhedral)
Albit (Albite) Anhedral (Anhedral)
Anortit (Anorthite) Anhedral (Anhedral)
Hipersten (Hypersthene) | Anhedral (Anhedral)
Hematit (Hematite) Anhedral (Anhedral)
Apatit (Apatite) Anhedral (Anhedral)
Opak (Opagque) Anhedral (Anhedral)

Agiklama: : Kayagla ilgili ince kesit goriintiisii Sekil 1° de verilmistir. (The thin sectional image of rocks are given in Figure I).
Porozite (Pore): - Porozite Derece (Pore degree) : -

Alterasyon (Alteration): Opasitlesme

Bu raporda (*) seklinde isaretlenmis muayene sonuclari TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu
R ib nalysis

Ogr. Gor. Zeyni ARSOY

Cevre Sartlar / Environmental Conditions
Sicaklik / Temperature, °C : 18,0 Sonuglar, sadece deneyi yapilan numuneye aittir.
Rutubet / Moisture, 1350 The results belong to the tested sample only.

WA +902722281277 S ___mdal@aku.edutr AB-0384-T
¥ Maden Mihendisligi Balumo @ www.dal.aku.edu.tr
Akredite Dogaltas Analiz Laboratuvan (DAL) ug 17079
ANS Kampisuo, 03200, Afyonkarahisar-Torkiye
05.2017
Bu rapor, laboratuann yazih izni olmaksizin kismen veya tamamen kopyalanp cogaltdomaz. | 7his report shall not be reproduced other than in full expect with permissionof the laboratory. Test report without signaere

Imzasiz ve mihirsoz ra r ersizdir. Aksi istenmedikge sahit numuneler 6 ay saklanir. | and seal are not valid In case of not demanding the opposite, witnessing samples are kept for 6 months
ay 7 y 7
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Numune Adi: Giill Kurusu Andezit — R.N.:201011995
Sample Name

ANALIZ TEST / ANALIZ METODU
Analysis Test / Analysis Method
*Minerolojik/Petrografik Tanimlama TS EN 12407
(Petrographic examination)
SONUCLAR

Results
Doku (Texture) : Hemikristalin (Hemicrystalline)

Fosil icerigi (Contains of Fossil) : -

| SINIFLANDIRMA (Classification) ]
Kayac¢ ad1 (Name of Rock): Trakidasit/ Trachydacite

Sekil 1. Kayag igerisindeki kuvars (Q), plajioklas (Plx), sanidin (Snd), hornblend (Hrb) mineralleri ve plajioklas mikrolitleri
(Matriks) (Mtx-) (Cift nikol (sol - sag). Figure 1. Quartz (Q), plagioclase (Plx), sanidine (Snd), hornblende (Hrb) minerals and
plagioclase microlites (Matrix) (Mix) were observed in rock (Crossed polarizers (lefi- right).

Bu raporda (*) seklinde isaretlenmis muayene sonuclari TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis resulls accredited by Turkish Accreditation Agency (TURKAK)

Analiz Sorumlusu

Cevre Sartlar / Environmental Conditions
Sicaklik / Temperature, °C : 18,0 Sonuglar, sadece deneyi yapilan numuneye aittir.
Rutubet / Moisture, Yoz 35.0 The results belong to the tested sample only.

BE +902722281277 & dal@aku.edu.tr AB-0384-T
¥ Maden Mihendisligi Bolimi @ www.dal.aku.edu.tr
Akredite Dogaltas Analiz Laboratuvan (DAL) Fw]) 17079
ANS Kampusi, 03200, Afyonkarahisar-Torkiye
05.2017

Bu rapor, laboratuann yazih izni oimakszin kismen veya tamamen kopyalanip ¢ogaltilomaz.
Imzasiz ve mihirsiz raporlar gegersizdir. Aksi istenmedikge sahit numuneler 6 ay sakianir,
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Numune Adi: Giil Kurusu Andezit — R.N.:201011995
Sample Name
ANALIZ TEST / ANALIZ METODU
Analysis Test / Analysis Method
*Minerolojik/Petrografik Tanimlama TS EN 12407
(Petrographic examination)
SONUCLAR
Results
Ek:
Kimyasal Icerik CIPW Normu TAS Diyagrami: Le Bas, M. J, Le Maitre, R W., Streckeisen, A. & Zanettin,
(Chemical Component) (CIPW Norms) B. (1986). A chemical classification of volcanic rocks based on the total alkali-
Si0, 65.800 Kuvars 16.25 silica diagram. Journal of Petrology 27, 745-750.
TiO, 0,541 ( )
’ Ortoklas 18,48
ALO, | 16,000 (Ortoclase) : 1sh —
Fe0r | 3.740 Albit
MnO | 0082 ) - |
i Anolm 1036 . foidite
MgO 0,689 {Anortite) q.
Diopsit .4 [
Ca0 3,240 (Diopside) 338 6 9 .
Na,O 5,360 3 rhyolite
Hipersten 0.15 ‘a, 74
K:0 3.130 :Hwersﬂme) z
Imenit 5
P2Os 0213 (Tmenite) 0,18
LOI 0.835 Hematit 3
(Hematite) 375
':p““_ 047 — .
(patin) 37 41 45 49 53 57 61 65 69 73 77
Si02 wt%
Bu raporda (*) seklinde isaretlenmis muayene sonuclan TURKAK tarafindan akreditedir.
In this report (*) marked test / analysis results accredited by Turkish Accreditation Agency (TURKAK)
Anallz Sorumlusu
Cevre Sartlan / Environmental Conditions
Sicaklik / Temperature, °C : 18,0 Sonuglar, sadece deneyi yvapilan numuneye aittir.
Rutubet / Moisture, % :35,0 The results belong to the tested sample only.
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